

NRC Test Standard: ASTM C423-02
STC Test Standard: ASTM E90-02
Product Series Tested: Stride Acoustical Panel – Acoustic Insert Installed
Test Completion Date: August 8, 2012

Sound Absorption Test results Riverbank Test Report A12-218:

- NRC = .75

Sound Transmission loss Test results Riverbank Test Report A12-218:

- STC = 19



Greg Ferris
Product Engineering Manager